

XINYANG LONGYE CHEMICAL CO.,LTD

Certificate of Analysis

Product name	UV-1988		
Quantity	500KG	Batch no.	2021.06.25
Cas no.	7443-25-6	Report no.	2021.06.25
Items	Specifications	Test results	
Appearance	White crystalline powder	Pass	
Assay (HPLC)	98.5%min.	99.83%	
Melting Point	55-59°C	57.3-58.2°C	
Loss on Drying	0.5%max.	0.06%	
Transmittance 425nm	93%min.	97.6%	
Transmittance 500nm	96%min.	99.0%	
			